
From: Steve Watson  
Sent: Thursday, 12 September 2019 12:21 PM 
To: ganden.com.au> 
Cc: ganden.com.au; Ruth Grant (Ruth.Grant@dsdmip.qld.gov.au) 
<Ruth.Grant@dsdmip.qld.gov.au> 
Subject: Design Timeframes 
 
Hi  
 
Thanks again for talking with us yesterday.  We are still working out the best way forward on this 
project at this time.  Some additional questions we did not cover yesterday. 
 

An estimated timeframe for a review of current proposals and provision of a costed 
conceptual design with recommendation,  including options for STP Type and alternative 
reticulation methods (i.e. pressure vs gravity) noting capital and operational costs for 
financial analysis – also a cost estimate for undertaking this work would be useful.  (For a 
[...]
1. Schedule C – Water: - 

 The current licence conditions are for irrigation during dry weather, and only permits release of effluent 
to One Mile Creek during wet weather scenarios, once the effluent wet weather storage has reached 
capacity, with a minimum dilution factor of 10 to 1 (Creek flow to effluent). The maximum permitted 
quantity of release is 412 kL (Condition C3-1 – 6); and 

 The minimum volume for the effluent storage tank, to service 500 EP, is 1.5 ML (Condition C7-1). 

2. Schedule F – Land: - 

 Contaminants permitted for release to land during dry weather; 

 The maximum daily release of 620 kL during dry weather; and 

 When conditions prevent irrigation (i.e. wet weather), flows are to be directed to wet weather storage 
tanks. 

The effluent quality requirements for release to land and release to the environment (during wet weather) are 
summarised in the table below. 

Table 2 – Summary of Effluent Quality (EPPR00576713) 

Quality Characteristics Minimum 50th Percentile  Maximum 

Suspended Solids (SS) - - 5 mg/L 

5-day Biochemical Oxygen Demand (BOD) - - 10 mg/L 

Total Nitrogen (TN) - 5 mg/L 10 mg/L 

Total Phosphorus (TP) - 1 mg/L 2 mg/L 

Faecal Coliform - 10 cfu/100mL 100cfu/100mL 

pH  6.5 - 8.5 

Dissolved Oxygen (DO) 2 mg/L - - 

1.5.1 Future Upgrade and License Conditions 

Consideration to future upgrades needs to be accounted for during this assessment. The 500 EP assessment (this report) 
establishes required treatment to achieve the existing EA release limits. Upgrading the plant, exceeding 1500 EP 

RTI2021-038-QT - Documents for release - Page 90 of 287



 

Port Hinchinbrook STP Upgrade- STP Concept Design Report, Rev B P a g e  | 10 

 

(current upper EP limit of license) will result in the requirement for new license conditions. The release limits for the 
2,700 EP plant are likely to be more stringent than the existing, due to continual improvement in the environmental 
evaluations for sewage treatment plants in the Great Barrier Reef catchment area. The license conditions for the future 
2,700 EP plant with release to the environment should be assumed to be: - 

 5 mg/L Total Nitrogen; 

 2 mg/L Total Ammonia; and 

 1 mg/L Total Phosphorus. 

1.6 Financial Considerations 
The existing STP was constructed and operated by a private developer, who has since ceased trading. The asset is not 
owned by CCRC or the Queensland Government. Without delving into the particulars of raising capital and funding the 
ongoing operation of the plant, the following key points raised in consultation with CCRC can be considered: - 

 CCRC do not have a mechanism to raise capital funds for the upgrade. Raising capital funds will likely be through 
multiple funding schemes; and 

 CCRC note that Cardwell is not serviced by a sewer system and residents don’t pay rates for sewer. Funding 
for the operation of the 500 EP plant would be raised via rates from Port Hinchinbrook development. 

 

RTI2021-038-QT - Documents for release - Page 91 of 287



 

Port Hinchinbrook STP Upgrade- STP Concept Design Report, Rev B P a g e  | 11 

 

2. Basis of Design 

The upgraded plant is to be designed for a population of 500 EP, with consideration to future expansion to cater for the 
ultimate population of 2,700 if the Cardwell sewage scheme is implemented. 

2.1 Plant Loading 
2.1.1 Influent Flows 

Raw sewage volumes have been derived using the FNQROC Development Manual D7 – Sewage System Design Manual, 
Table 7.2 Sewage Loading. The average dry weather sewerage production is 270 L/EP/day. 

No flow data for the plant was provided at the time of writing this report. It is recommended as part of the subsequent 
detailed design phase, or prior to, that flow monitoring is undertaken to confirm current loading, if the information is 
not already available. 

Table 3 – Design Flows 

NOTE: 
1. Average daily flow based on CRC flow records from 14/08/2018 to 17/12/2019 

2. The plant’s current license limits wet weather discharge to 412kL/day, which is approximately 3x ADWF. 

2.1.1.1 Peak Wet Weather Flow (PWWF)  

Peaking Factor is the greater of 5x ADWF or C1 ADWF.  

C1 = 15 x (EP)-0.1587 

C1 = 15 x 500-0.1587 = 5.59.  

A peaking factor of 5.60x ADWF should be adopted for the hydraulic design of the infrastructure. Noting that the current 
license only permits the release of 412 kL/day to the environment during wet weather, which is approximately 3x ADWF. 

New license conditions will likely be negotiated with DES for the upgraded plant, at which state the release volumes 
should be revised to suit the upgraded plant. 

The new plant will be designed to fully treat flows up to 3x ADWF with flows in excess to be screened and released to 
the licenced discharge point. 

2.1.1.2 Peak Dry Weather Flow (PDWF) 

PDWF = C2 x ADWF  

C2 = 4.7 x (EP)-0.105 

C2 = 4.7 x 500-0.105 = 2.44  

PDWF = 2.3x ADWF. 

The PDWF is below the dry weather irrigation volumes (620 kL/day), therefore is considered suitable for use. 

Scenario Equivalent 
Population 

Wastewater 
Production 

Average Dry 
Weather Flow 

(ADWF) 

Peak Wet 
Weather Flows 

(PWWF) 

Peak 
Instantaneous 

Flows (PIF) 

Current - - 71 kL/day1 275 kL/day SPS 4 Pump Duty 
10 L/s (Assumed) 

Adopted for 
Design 500 270 L/EP/day 135 kL/day 756 kL/day2 

(5.60x ADWF) 

SPS 4 Pump Duty 
15 L/s (Assumed 

Upgraded) 

RTI2021-038-QT - Documents for release - Page 92 of 287



 

Port Hinchinbrook STP Upgrade- STP Concept Design Report, Rev B P a g e  | 12 

 

2.1.2 Plant Loading 

At the time of writing this report, no influent data was available for review. For the purpose of this assessment the 
design influent loadings are based on typical Australian wastewater contributions, which described below. 

Table 4 – Wastewater Characteristics 

2.2 Asset Design Life 
The overall asset life is a key consideration for the upgrade. As the ongoing costs for the asset will be raised by a 
relatively small area, the longer the asset life, the lower the ongoing costs will be. 

GANDEN propose that the upgraded plant is designed with robust materials, suitable for operating in corrosive 
environments. The asset design life described in the table below was developed with commentary from CCRC. 

Table 5 – Asset Design Life 

2.3 Hydraulic Design Basis 
The upgraded STP will be hydraulically designed to provide screening for flows up to a minimum of 5.6x ADWF 
[756 kL/d] and for secondary treatment and disinfection to influent flows up to 3x ADWF [405 kL/d]. Flows greater than 
3x ADWF will be screened and flow from the balance tank to the licensed discharge point. 

The process units will be hydraulically sized to cater for at a minimum:- 

 Primary Treatment:- 

o Screening and grit removal – PIF 20 L/s (allowance for pump station 4 upgrade) 

o Balance tank pumps – 3x ADWF [405 kL/d] 

o Overflow to One Mile Creek - 10x ADWF [1350 kL/d] 

 Secondary Treatment (SBR) –3x ADWF [405 kL/d] 

Parameter Adopted Loading (g/EP/day) 

Biochemical Oxygen Demand (BOD) 60 

Chemical Oxygen Demand (COD) 125 

Total Kjeldahl Nitrogen (TKN) 12 

Total Phosphorus (TP) 2.5 

Total Suspended Solids (TSS) 65 

Item Minimum Design Life 

Major Process Tanks  80 years 

Buildings 50 years 

Underground Structures and Piping 75 years 

Road Pavements  25 years 

Mechanical plant and equipment 25 years 

Electrical Switchboards 25 years 

Electrical Instrumentation 10 years 

Polyethylene Tanks 20 years 

RTI2021-038-QT - Documents for release - Page 93 of 287



 

Port Hinchinbrook STP Upgrade- STP Concept Design Report, Rev B P a g e  | 13 

 

 Decant Tank  –3x ADWF [405 kL/d] 

 Activated Sludge Storage – Volume to meet 10 day SRT 

o Optional Sludge Dewatering PIF 4 m3/h 

 Tertiary Treatment (Filtration) – 3x ADWF [405 kL/d] 

 Disinfection by Chlorination in Decant Tank  – 3x ADWF [405 kL/d] 

 Recycled Water Storage – 1.5 ML 

 Recycled Water Transfer – TBC based on irrigation demands  

 

RTI2021-038-QT - Documents for release - Page 94 of 287



 

Port Hinchinbrook STP Upgrade- STP Concept Design Report, Rev B P a g e  | 14 

 

3. Concept Design Description 

3.1 Plant Overview 
The proposed concept design for the Port Hinchinbrook STP is a single train two stage sequencing batch reactor (SBR) 
treatment process. The plant proposed is to provide simple operation with efficient treatment to meet the effluent 
discharge requirements of the EA. The proposed configuration provides high quality effluent and will require low 
operator input. 

The proposed STP has been designed to provide screening greater than the expected PWWF of 5.6x ADWF and provide 
secondary and tertiary treatment of flows up to 3x ADWF [405 kL/d].  

The proposed design can be constructed completely independently of the existing treatment plant enabling simplicity 
in cut-over and commissioning prior to demolition of the existing STP infrastructure. 

The upgraded plant consist of a number of treatment processes which will be detailed further below and include:  

1. Primary Treatment including: - 

a. Mechanical inlet works comprising a spiral sieve screen and grit removal; 

b. Flow balance tank, including level instrumentation and transfer pumps. 

2. Secondary Treatment in for the form of a single train Sequencing Batch Reactor including: - 

a. Anoxic Zone with submersible mixing; 

b. Aerobic Zone with fine bubble diffusers, aeration blowers, waste pump, recycle pump and a decanter. 

3. Chlorine Disinfection; 

4. Tertiary filtration; 

5. Effluent storage reservoir (replacement of existing storage tank);  

6. Chemical dosing including: - 

a. Sodium Hypochlorite dosing for disinfection; 

b. Aluminium Chlorohydrate (ACH) dosing for phosphorus removal (Option for PACL with Caustic dosing 
for pH control); and 

c. Sugar dosing (supplementary for low loading periods) – if required. 

7. Sludge Storage; and, 

8. General Purpose Pump Station (GPPS) 

Existing infrastructure with potential to be retained and reused as part of the upgrade including: - 

1. Control building (reuse as operator building as per current use); 

2. Existing balance tank (or other process tank) to be retained and used as an influent storage tank for 
maintenance purposes;  

3. Drying Beds (exiting drying beds retained and used for alternative sludge management; and 

4. Existing concrete slab supporting the existing plant may be retained and reused for future upgrades. 

3.2 Concept Design Drawings 
Concept design Piping and Instrumentation Diagrams (P&ID) and General Arrangement drawings have been prepared 
for the upgrade. The Concept Design Drawings are provided in 0  

RTI2021-038-QT - Documents for release - Page 95 of 287



 

Port Hinchinbrook STP Upgrade- STP Concept Design Report, Rev B P a g e  | 15 

 

3.3 Hydraulic Design 
The proposed STP and associated infrastructure has been designed to be resilient to the nominated 100-year ARI flood 
levels preventing inundation of any main process tanks and providing a minimum 500 mm freeboard to electrical 
infrastructure. 

The site is understood to be relatively flat with a small change in grade across the site. A site survey was not completed 
for the Concept Design. The site levels are based on the provided GHD flood mapping appended in Appendix C -  . 
Detailed topographical survey will need to be completed as part of the detailed design phase.  

The main process for the proposed STP is pumped, therefore the influence of the ground levels on the main process 
hydraulics is considered to not have a significant effect with the exception of the outfall to the adjacent One Mile Creek. 
It is understood there is an existing overflow pipe from the existing storage reservoir which will need to be located and 
can potentially be reused as part of the design this will need to be confirmed during detailed design including the exiting 
outfall alignment and levels. 

3.4 Site Layout and Access 
3.4.1 General 

The site layout has been developed to represent the most efficient use of space on site for the proposed process 
solution. The following key considerations were given to the site layout: - 

 Position the new infrastructure such that it can be constructed without affecting the operation of the existing 
plant until final cut-ins and cutover; 

 Ensure sufficient vehicular access to all major process units; 

 Major process units, where possible, are positioned with a suitable offset from the boundary to provide 
protection from bushfires; 

 Position major infrastructure above the 100-year ARI flood level; 

 Locate the aeration blowers as close to aerated tanks as possible to keep pipework runs to a minimum; 

 Locate the switchroom in close proximity to the major drives; 

 Consideration of future upgrades to treatment capacity; and 

 Ensuring that adequate access for operational staff and third-party contractors for chemical delivery and 
dewatered sludge skip removals etc. is provided. 

3.4.2 Roadworks and Site Access 

The upgrade has been designed to provide sufficient access to all major process items where possible. Access to the 
following areas is crucial and has been considered in the layout of the plant: - 

 Site amenities and office; 

 Chemical Dosing Deliveries; 

 Sludge removal; 

 Inlet Works and screenings bins; 

 SBR Tank including removal requirements for diffuser grids; 

 Pump skids including recycled water, service water, and, backwash pumps; 

 Tertiary filtration; 

 Aeration Blowers; and 

 Switchboard. 

RTI2021-038-QT - Documents for release - Page 96 of 287



 

Port Hinchinbrook STP Upgrade- STP Concept Design Report, Rev B P a g e  | 16 

 

3.4.3 Vehicle Access Requirements 

The site has been laid out to enable access of an 8.8m long truck for chemical delivery, removal of thickened sludge , 
and, emptying screenings bins from the inlet works. The proposed layout is based on a three-point turn. 

There is ample space available for light vehicle parking spaces for operators adjacent the site amenities building. The 
site layout and access roads to be further developed during detailed design. 

3.4.4 Combined Chemical Unloading and Equipment Washdown Bay 

A designated chemical unloading bund is provided at the front of the Chemical Dosing Area. The bund is provided with 
offline storage which will be sized to meet the chemical delivery trucks maximum single compartment volume. The 
storage is connected to the GPPS. 

The chemical delivery bund is proposed as a dual-purpose area which will enable the diffused aeration grids to be 
removed from the SBR and cleaned/inspected with any foul water contained and returned to the process for treatment.  
The final design layouts will dictate the bund requirements. Should a dual purpose bund not be possible, an additional 
concrete bunded area will be provided for washdown. 

3.4.5 Roadworks and Pavements 

The required pavements for the site include: - 

 Asphalt sealed pavement for roadway access; and 

 Concrete for heavy vehicle turning areas and bunding. 

3.4.6 Landscaping 

It is assumed the existing site that is not being developed will remain with grass cover. Areas around process tanks will 
be include a low maintenance finish (i.e. gravel bluemetal) to reduce ongoing maintenance. 

3.5 Primary Treatment 
3.5.1 Inlet Works 

Port Hinchinbrook subdivision is located adjacent to the ocean and is considered likely to accumulate a significant 
amount of grit; therefore, grit removal has been considered part of the upgrade. The inlet works has been sized for the 
maximum instantaneous flows delivered by the network.  

The proposed inlet works is a packaged type screen and grit removal unit, which is available from numerous suppliers 
in the market and comprises of: - 

 Mechanical spiral sieve screen, including screenings compaction and washing; and 

 Horizontal grit removal chamber, compaction and washing. 

The packaged system would be specified as stainless steel construction, suitable for the proposed installation. The size 
[...]
Should a Contractor offer alternative equipment, it must offer the same or improved performance and be accepted by 
CCRC. The Contractor is responsible for any redesign for alternative equipment. 

4.3 Contractor/Vendor Design and Documentation 
GANDEN has consulted with several Vendors to establish Vendor equipment arrangements and details during design 
development.  

The final detailed design and documentation of Vendor-supplied equipment will need to be undertaken by the 
successful Contractor/Vendor. Should any modifications be necessary to the design (e.g. due to alternative equipment 
being offered and approved), then these design modifications will need to be undertaken by the Contractor/Vendor 
and submitted to CCRC for approval. Alternate equipment must be nominated at tender stage. No changes to 
equipment will be allowable post-tender unless there is a justifiable reason to change (e.g. supply chain issues). Cost 
reduction to benefit the contractor is not a justifiable reason to change equipment. 

Shop drawings will need to be prepared by the Contractor/Vendor for CCRC approval prior to fabrication.  

The final design details along with any necessary modifications to the design will need to be incorporated into the as-
constructed drawings by the Contractor/Vendor. 

4.4 Process Modelling 
Extensive process modelling was undertaken to establish an appropriate engineered solution. This was to ensure the 
proposed treatment solution was effective and efficient under the specific local conditions applied for the Port 
Hinchinbrook STP. GANDEN developed a model of the biological treatment process utilising the Envirosim BioWin® 
software, supported by various inhouse developed calculations. 

The proposed STP was, initially, sized using standard industry calculations and internal reference designs from similar 
operating plants. This initial sizing was used as inputs into the BioWin® modelling for sizing and operational setpoints 
to streamline the process modelling works.  

 
Figure 3: Process Flow Diagram from BioWin® 

The influent characteristics as captured in 3.2 Process Design Inputs were modelled as a continuous flow into the 
proposed plant to reach a steady state solution with compliant effluent quality, determining bioreactor sizing and 
operational setpoints. 

RTI2021-038-QT - Documents for release - Page 202 of 287



 

1645-RPT-0001 1645-RPT-0001 DETAILED DESIGN REPORT P a g e  | 24 

 

To confirm the design will achieve compliant effluent quality for the design life of the plant, likely peak process 
modelling scenarios were assessed. Compliant effluent to the existing EA and the potential future more stringent 
effluent release conditions as captured in 3.2.5 Effluent Release Limits was achieved.  

4.5 Safety 
4.5.1 Safety in Design Assessment 

A Safety in Design (SID) assessment was undertaken to ensure the design development process takes account of Safety 
in Design considerations including the following: 

 Safe to operate, and where required, provide appropriate walkways, access hatches, guards, double isolation, 
signage and the like 

 Minimise requirement to enter confined spaces or hazardous gas areas for any regular operations or 
maintenance activities 

 Limit any environmental impact, including odour, noise and spillages, and 

 Comply with all relevant design standards, licence conditions and legislative requirements, including State and 
Australian Standards. 

This Safety in Design Risk Assessment was performed using the Guidance on the Principals of Safe Design for Work, 
Australian Safety and Compensation Council. The Safety in Design Risk Assessment is fully compliant with: 

 Occupational Health and Safety Act 2004 (mandatory) 

 Occupational Health and Safety Regulations 2017 (mandatory) 

 Various Queensland Workplace Health and Safety Codes of Practice, and 

 AS/NZS ISO 31000:2009 Risk Management Principals and Guidelines (guideline). 

The Safety in Design process was used to identify, assess and apply risk mitigation measures for risks identified during 
the detailed design stages of the Contract. The next phase of the works should maintain this document through the 
detailed design and construction phases, updating with any additional identified risks and mitigation. These risks are 
anticipated over the entire asset lifecycle, including the following stages: - 

 Concept Design 

 Detailed Design 

 Construction and manufacture 

 Supply and installation 

 Commissioning and use 

 Maintenance, repair, cleaning and modification 

 Demobilisation and demolition, and 

 Disposal. 

All risks and their assessments and risk mitigation methods were established. All residual risks were given a risk rating 
of medium or low after risk mitigation methods were applied.  
 
Refer to 1645-SID-001 Safety in Design Report for details. The SiD report is a LIVE document and is intended to be 
maintained during the entire asset lifecycle. Ownership of this document remained with GANDEN, until handover to 
CCRC at the end of the Detailed Design Contract. The Contractor will be responsible for reviewing, updating and 
maintaining the SiD risk register throughout the construction contract until handover to CCRC. 

4.5.2 Identification of Risks  
Potential risks have been identified and captured throughout the design phase of upgrades to date, including: - 

RTI2021-038-QT - Documents for release - Page 203 of 287



 

1645-RPT-0001 1645-RPT-0001 DETAILED DESIGN REPORT P a g e  | 25 

 

 Site visit 

 Site investigations 

 Development of 60% detailed design 

 HAZOP and design review workshop, and 

 Development of IFC design, incorporating Principals. 

The Safety in Design Report was updated to address the outcomes of the HAZOP and IFC workshops. For details of the 
outcomes from the HAZOP refer to 1645-HAZ-0002_ HAZOP Report. 

RTI2021-038-QT - Documents for release - Page 204 of 287



 

1645-RPT-0001 1645-RPT-0001 DETAILED DESIGN REPORT P a g e  | 26 

 

5.  Process Design Description 

5.1 General 
The proposed treatment plant is a single train SBR treatment plant, with chemical phosphorus removal and 
supplementary carbon dosing to promote denitrification. This configuration provides high quality effluent and requires 
minimal operator input.  

The upgraded Port Hinchinbrook STP will be hydraulically designed to provide screening for flows up to a minimum of 
5.6x ADWF [756 kL/d] and for secondary treatment and disinfection to influent flows up to 3x ADWF [405 kL/d]. Flows 
greater than 3x ADWF will be screened and will bypass the secondary treatment by overflowing from the balance tank, 
discharging to the licenses release point. 

5.2 Process Overview  
The plant was designed to provide simple operation with efficient treatment. The SBR operates on a fixed cycle process 
and is sized to suit an EP of 500. 

The upgraded plant model meets the nitrogen and phosphorus requirements of the current EA license conditions and 
was designed to meet the potential future ammonia limits, should the license be revised as nominated in Section 3.2.5 
Effluent Release Limits. 

The plant’s flow paths are captured on 1645-DWG-PFD-0001 Process Flow Diagram Sheet 1. 

For a detailed description of the process and plant operation refer to the 1645-MCP-0001 Monitoring and Control 
Philosophy. 

5.3 Hydraulic Design 
5.3.1 Flooding 

The new Port Hinchinbrook STP was designed to be resilient to the 100-year ARI flood levels. Consideration was made 
for all weather access and site accessibility during flood events. 

The effluent outfall from the plant remains the same, discharging to One Mile Creek. The outfall will be fully submerged 
during Q100 flood events. 

5.3.2 Hydraulic Capacity 

The process units were hydraulically sized to cater for at a minimum: - 

 Primary Treatment: - 

o Screening and grit removal – PIF 40 L/s (allowance for pump station 4 upgrade) 

o Balance tank pumps – 3x ADWF [405 kL/d] 

o Overflow to One Mile Creek - 10x ADWF [1350 kL/d] 

 Secondary Treatment (SBR) –3x ADWF [405 kL/d] 

 Decant Tank – 3x ADWF [405 kL/d] 

 Activated Sludge Storage – Volume to meet 10 day SRT 

 Tertiary Treatment (Filtration) – 3x ADWF [405 kL/d] 

 Disinfection by Chlorination in Decant Tank – 3x ADWF [405 kL/d] 

RTI2021-038-QT - Documents for release - Page 205 of 287



 

1645-RPT-0001 1645-RPT-0001 DETAILED DESIGN REPORT P a g e  | 27 

 

 Recycled Water Storage – 1.5 ML, and 

 Recycled Water Transfer – 9.8 L/s (to meet the requirements of the existing system).  

5.3.3 Hydraulic Grade Lines 

The aerated SBR tank is designed with a scum and foam freeboard of 500 mm, all other unaerated process tanks are 
designed with a minimum freeboard of 300 mm. 

The STP receives influent from the Port Hinchinbrook development area. The main will be intercepted at the plant 
boundary and redirected to the new inlet works structure. Future upgrades to the pump station feeding the plant shall 
take into consideration the additional head produced by raising the inlet works and the length of the rising main. 

The hydraulic constraint for the plant is the existing outfall and flood levels. The main process for the proposed STP is 
pumped, therefore the influence of the ground levels on the main process hydraulics is considered to not have a 
significant effect, with the exception of the outfall to the adjacent One Mile Creek. The existing DN300 outfall pipeline 
discharging to One Mile Creek will be retained and reused. The overflows from the Balance Tank, CCT/Decant Tank and 
Recycled Water Storage Tank connect to the existing outfall within the plant boundary. 

Manholes were provided at connections and major changes in direction. Due to the relatively flat site, manhole lids are 
to be bolted down to allow release during wet weather events.  Above ground tee’s with bolted blank flanges were 
provided at two junctions immediately adjacent the SBR tank for scouring and access. Increased flexibility in pipework 
is required as a result of the local geotechnical investigations to allow for settlement. 

The level constraints include: - 

 Effluent Outfall to One Mile Creek: - 

o DN300 PVC SN8 

o Length – 205m (alignment unknown and assumed based on best route) 

o Invert level of pipe at outlet headwall – RL 1.160 mAHD, and 

o 100-Year ARI Flood Level in One Mile Creek – RL 4.200 mAHD. 

Refer to drawings 1645-DWG-HGL-0001 and 1645-DWG-HGL-0002 for the applicable Hydraulic Grade Line. 

5.4 Site Layout and Access 
The upgraded STP was designed to provide sufficient access to all major process items where possible. Access to the 
following areas is crucial and was considered in the layout of the plant:  

 Site office 

 Switchroom 

 Inlet works 

 Balance tank 

 Septage receival 

 SBR tanks 

 Tertiary filtration 

 Recycled water equipment 

 Chemical dosing storage for deliveries 

 Sludge storage tank 

 Sludge Drying Beds, and 

 Aeration Blowers. 

 

RTI2021-038-QT - Documents for release - Page 206 of 287



 

1645-RPT-0001 1645-RPT-0001 DETAILED DESIGN REPORT P a g e  | 28 

 

5.4.1 Vehicle Access 

The access road is designed to enable access of an 8.8m long truck for chemical deliveries, removal of thickened sludge 
and emptying screenings bins from the Inlet Works. Three-point turns are not required for vehicles to access the plant 
areas. 

Entry to the site is via the existing access road and gate. The gate will be reviewed and replaced by the Contractor as 
required. 

5.4.2 Submersible Equipment Access 

The plant shall have two (2) portable davits for the removal of submersible pumps and mixers. Each submersible pump 
and mixer shall have a local davit base plate installed to allow removal from the tanks for maintenance and inspections 
utilising the common site davits. The SBR walkways will be provided with an additional davit base plate at a truck loading 
point to enable lowering of equipment to ground level. The davit will be a portable davit suitable for lifting by an 
operator. A platform trolley will be provided to transport removed pump/mixer from the SBR tank to/from the truck 
loading point davit along the SBR walkways. A Flygt Pump Lift is recommended to be supplied as part of the construction 
contract to enable single lift removal of submersible pumps; this accessory was nominated in the Technical 
Specification. 

5.4.3 Lighting 

Access lighting shall be provided to enable access around the plant with local (General Power Outlets) GPO’s provided 
at critical infrastructure for powering mobile task lights to provide supplemental lighting of working areas as required. 

Security lighting via flood lights shall be installed at the entry gate and control building. 

5.5 Inlet Works 
The Inlet Works for the Port Hinchinbrook STP is a proprietary packaged inlet works comprising a spiral sieve screen 
and grit removal channel system. The packaged inlet works includes a manual bypass screen for use if the screen blinds 
for any reason (e.g. excessive flows, power outage etc.). 

The Inlet Screen receives raw sewage from: - 

 Influent main 

 General Purpose Pumping Station (GPPS), and  

 Supernatant Pumping Station (SPS). 

The GPPS and SPS rising mains connect to the DN150 single feed upstream of the Inlet Works Screen. A DN150 isolation 
valve is provided on the inlet to the primary screen and the manual bypass screen. 

Valving is provided to allow plant bypass to the offline storage tank (existing Balance Tank). 

RTI2021-038-QT - Documents for release - Page 207 of 287



 

1645-RPT-0001 1645-RPT-0001 DETAILED DESIGN REPORT P a g e  | 29 

 

 
Figure 4 – Inlet Works 

5.5.1 Inlet Screen and Grit Removal with Manual Bypass Screen 

The inlet screen, manual bar screen and grit removal channel components were designed and specified as a vendor 
package. The inlet works was designed to incorporate a prefabricated Spirac SPIROGUARD® CG200P COMBIGUARD® 

combined inlet screen and grit removal channel system (or approved equivalent). 

The screen has 3 mm perforations and shall be installed within a proprietary stainless-steel tank. 

If the mechanical screen blinds, or influent flows exceed the screen capacity of 40 L/s, flows will back up on the upstream 
side of the screen and overflow into a bypass manual screen containing a 10 mm manually raked bar screen.  In the 
event of complete blinding of the manual bar screen, flow can overtop the bar screen and continue to the balance tank. 

Screened sewage discharges into a grit removal channel, comprising of a grit conveying screw, grit elevating screw and 
coarse air diffusers for grit separation and to ensure organic matter in the raw sewage is maintained in suspension and 
transferred to secondary treatment. A single duty blower provides process air to the coarse diffusers within the tank. 

Hinged lids were provided to allow inspection of/access to the screenings screw and grit channel. 

Screenings and grit are transferred to separate bins. Screenings are washed utilising service water during conveying in 
the screw conveyor and prior to discharge into the screenings bin. An access hatch will be provided in the screenings 
discharge chute to enable manually raked screens to be deposited in the same chute from the platform level. 

5.5.2 Manual Bypass to Offline Storage 

There is provision for all network flows to be diverted to the existing storage tank on site.  The existing rising main is to 
be retained with isolation valves installed at the connection location. Bypass to the offline storage tank would only 
occur in the event of catastrophic failure of the SBR process or major plant shutdowns. Bypass to the offline storage 
tank is a manual process. 

5.6 Balance Tank 
A reinforced concrete Balance Tank forms part of the major secondary treatment tank.  

The Balance Tank receives: - 

 Screened and de-gritted flows from the Inlet works 

RTI2021-038-QT - Documents for release - Page 208 of 287



 

1645-RPT-0001 1645-RPT-0001 DETAILED DESIGN REPORT P a g e  | 30 